Santa Fe, Vera Cruz 2006-2008

Torque Specifications

Print

Specific to:

Hyundai Santa Fe 2006

TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2006B2.4---58-7294-101--15-2225-33
  D2.7---65-8053-5614-1518-2215-2225-33
  E3.575-8252-59-130-138NA14-1629-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs., plus 90 degrees
4- 14 ft. lbs., plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-22 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 20-24 ft. lbs., plus 90-94 degrees
9- 12-15 ft. lbs., plus 90-94 degrees
10- 26 ft. lbs., plus 90 degrees
11- Step 1: 18 ft. lbs.
12- Bolt (M10): 20-24 ft. lbs., plus 90 degrees, plus 5 degrees
13- Step 1: 29 ft. lbs.
14- M11 bolts (inner) Step 1: 36 ft. lbs.

Specific to:

Hyundai Santa Fe 2007

Hyundai Veracruz 2007

TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2007D2.7---123-13053-5614-1722-2515-2225-33
  E3.3---210-22453-5614-1729-3315-2225-33
  C3.8---210-22453-5614-1729-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
3- 15 ft. lbs., plus 90 degrees
11- Step 1: 18 ft. lbs.
12- Bolt (M10): 20-24 ft. lbs., plus 90 degrees, plus 5 degrees
13- Step 1: 29 ft. lbs.
14- M11 bolts (inner) Step 1: 36 ft. lbs.

Specific to:

Hyundai Santa Fe 2008

Hyundai Veracruz 2008

TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2008D2.7---123-13053-5614-1722-2515-2225-33
  E3.3---210-22453-5614-1729-3315-2225-33
  C3.8---210-22453-5614-1729-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
3- 15 ft. lbs., plus 90 degrees
11- Step 1: 18 ft. lbs.
12- Bolt (M10): 20-24 ft. lbs., plus 90 degrees, plus 5 degrees
13- Step 1: 29 ft. lbs.
14- M11 bolts (inner) Step 1: 36 ft. lbs.

Main Bearing Torque Sequence





Click image to see an enlarged view

Fig. Main bearing torque sequence-2.7L engine



Click image to see an enlarged view

Fig. Main bearing torque sequence-3.3L and 3.8L engines

 
label.common.footer.alt.autozoneLogo